

Test Report

CHAMPION INK & PAINT CO., LTD.
7F, NO.81, SEC 1, KUANG FU RD., SANCHUNG CITY,
TAIPEI HSIEN, TAIWAN, R.O.C.

Report No. : CE/2005/38602
Date : 2005/03/24
Page : 1 of 2

The following merchandise was (were) submitted and identified by the client as :

Type of Product : INK
Style/Item No : CHAMPION INK COLOR NO 72 WHITE
Manufacturer/Vendor : CHAMPION INK & PAINT CO., LTD.
Country of Origin : TAIWAN
Sample Received : 2005/03/16
Testing Date : 2005/03/16 TO 2005/03/24

Test Result

PART NAME NO.1 : WHITE INK (PLEASE REFER TO THE PHOTO ATTACHED)

Test Item (s)	Unit	Method	MDL	Result
				No.1
Chromium VI (Cr+6)	ppm	As per US EPA 7196A and US EPA 3060A.	2	N.D.
Cadmium (Cd)	ppm	ICP-AES after as per EN 1122, method B:2001 or other acid digestion.	2	N.D.
Mercury (Hg)	ppm	ICP-AES after as per US EPA 3052 or other acid digestion.	2	N.D.
Lead (Pb)	ppm	ICP-AES after as per US EPA 3050B or other acid digestion.	2	N.D.

NOTE: (1) N.D. = Not detected (<MDL)
(2) ppm = mg/kg
(3) MDL = Method Detection Limit


Testing Manager
Signed for and on behalf of
SGS TAIWAN LTD.

This Test Report is issued by the Company subject to its General Conditions of Service printed on the back. Attention is drawn to the Provisions of Liability, Indemnification, and Jurisdiction stated therein. This Report refers to the test report No. CE/2005/38602 dated 2005/03/24. The Test Report cannot be reproduced, stored in a retrieval system, or transmitted in any form or by any means, electronic, mechanical, photocopying, recording, or by any information storage and retrieval system, without prior written permission of the Company. 本報告係根據客戶委託之檢驗項目所出具之檢驗報告，其內容僅供參考，不得作為其他用途之依據。如有任何疑義，請洽本公司業務部。 (SGS Taiwan Ltd.)

TW 1603540

333 Taiwan Ave. No. 33 Wei Garden Road, Wuli Industrial Zone, Taipei County, Taiwan / 台北市大直工業區五福路333號
www.taiwan.sgs.com
SGS Taiwan Ltd. (886-2) 2258-5330 (886-2) 2299-3231